FROM : Distributed by History-Kart.150m.com - Please pay $2.00 distribution fee at our website 7M. PL

Kart Engine MC~70

CLLUSTRATED PARTS LIST

MARCH 1963
.

The following pages contain an illus-
trated parts list for the MCT70 Kart
Engine., Due to small differences be-
tween engines, it is important that the
Serial Number of your Kart Engine Page
be included whenever spare parts are . . .
ordered, This will assure receiving Figure 1, Engine Assembly, Model MC70 Engine .... 2
the proper parts from your dealer, )

proper p y Figure 2. McCuiloch Carburetor Assemblies ....... 4

The McCulloch Corporation reserves .
the right to modify or change specifi- Figuve 3. Powerhead Assembly .................... 6
cations without (1) prior notification
or {2) obligation to back-fit or supply
back-fit components for units previously
shipped {rom the factory.

McCUILLILOCH CORPORATION
SlOl West Century Boulevard,
Logs Angeles 45, California

COPYRIGHT — 1963
McCULLOCH CORPORATION

#47818

MANUFACTURER'S SUGGESTED LIST PRICE — 50 CENTS



FrROM = FARA MO, @ BHE5-952-6HE4 Jan. 19 2882 W3127AM P2

MC70

Figure 2. McCulloch Carburetor Assemblies -

153D



¢

e

FrROM :

FARx MO, @ BE3-952-6HEd Jan.

FIGURE 2. McCULLOCH CARBURETOR ASSEMBLIES

19 28Rz B3:28AM P3

MC70

Index Part Units Used on
No. Number Nomenclature Per Assy Code
CODE
“p 2?7 indicates parts used on Carburetor Assembly #48890A
“B” ijndicates parts used on Carburetor Assembly #47821
488%0A McCulloch Carburetor ASSY ...ovee-ees Crearanan Cerrereene 1 A
47821 McCulloch Carburetor ASSY ...evvivnieressrnerrons 1 B
1 104520 . Screw -Panhd 10-24 x 7/8in.1g. ..covierrriaenineannens 4 AB
2 102189 . Washer - Plain #10 ... iavvarannrnrassarares iranerau . 4 AB
3 48897 . Body Assy - Fuel pump ..... 1 AB
4 48911 . ., Piter -Fuelpump ......ccoceereers Cestrrerarsaene 1 AB
5 5T7274A . Diaphragm - Fuel pump ....... hesererrenaes servareseane 1 AB
6 48901 ., Plaie - Carburetior diaphragm .......c...00ne Ceereresaann 1 AB
7 55067C . Diaphragm ...... errransaans Ceasrresan Cerreareaseranase 1 AB
8 55090 . Needle - Metering .. ovvrevaresrrnrnscsasncirrcsense v 1 AB
g 48810 . Needle - Metering main .....covevervees PP Crseeees 1 AB
10 104001 . OV RINE sivensvoransararrranienres e Ceeaeas 2 AB
i1 55397 . Screw-Idle ....... MeeesenvesasuunrerTarev ane . 1 A
12 51705 . Spring - Idle screw .......... Ceeresensissearrarvrevaras 1 A
13 104814 . Screw - Pan hd 4-40 x 1/4 in, 1g. (SEMS} ...... Ciieareraa 1 AB
14 *50701A . Arm - Throttle shaft ........... eertasieneeans hreenes 1 A
15 *47788 . Plate ...evvvevesanraansasssrses et eserenesesnane . 1 B
16 48820 . Spring - Throttle return.....oovesrrvreaiaraans varenens 1 AB
17 104814 . Screw - Pan hd 4-40 x 1/4 in. lg. (SEMS) ................ 1 AB
18 55085 . Plate - Throttle . .cc v reirarrsesannsasnanrsssrsonnas 1 AB
19 110055 . Screw - Fil hd 8-32 x 1/4 in. lg. (SEMS} .o.ivnrinniniansn 1 AB
20 55082 . Clip - Throttle shaft ........ Cisesesesrrasrsarrrrastanee 1 AB
21 48818A . Shaft - Throttle 285y ..veeeeveerranmesas heasntasensen 1 AB
22 48907A . Carburetor Body ASSY...eovectecsarocairsanssssnneoons 1 AB
23 104164 . . Screw-Panhd4-40x1/41in.1g. .......eeas Creeeans 1 AB
24 104305 . . Pin - Inlet lever .....cicveavsrnencocanarsasanvanss 1 AB
25 556886 . . Lever - Inlet control . ....oveeeriaarosnarnassnonnsnns 1 AB
26 57172 . . Spring - Inlet 1eVer .. .. ceereacerenvransrsasrreasons 1 AB
27 55476A . . Valve - Needle ..... hrrreresansaaen Cereeraraeranen 1 AB
28 55475 . . Body - Needle...... e eetresarsertir e 1 AB
29 59480 . . Seat - Needle ....covveeveananen eeeeabsannaniserann 1 AB
30 55689 . . Washer-Valve .....ovavanee hererseaneae 1 AB
31 104407 . . Plug - Expansion .......«cueere fesreseenranaeraeaes 1 AB
32 556908 . . Seal - Capillary ... vivinnrnrcnnssarrooenaansnnaas 1 AB
33 102758 . . Plug - EXpansion .......cieeeaeraaseaieionanaasas 1 AB
34 55062A . . Bushing - Carburetor body......ccveeeisnneronaree 2 AB
*NOTE: Carburetor Assemblies 48890A and 47821 are alike except for item
numbers 14 and 15.
t47818
3-63 (D



FARx MO, @ BE3-952-6HEd Jan. 19 26082 B3:23AM P4

o

Figure 1. Engine Assembly, Model MCT0 Engine rosis
47

3-630D



FrROM : FARx MO, @ BE3-952-6HEd Jan. 19 28082 E3:29AM PSS

MC70 -
FIGURE 1. ENGINE ASSEMBLY, MODEL MC70ENGINE /
'
v
Index Part Units
( No. Number Nomenclature Per Assy
1 55615 GUATA svvr e vensssenarerasssnnsss Cersarsaraserans et 1
2 104815 Screw - 10-24 x 1-1/4 in. 1g. (SEMS) .......... Ceeerar e ieeeen 3
3 101191 Nut - Hex 10-24 ...... e reversrrecaer R I a s e v e esaas PR . 2
4 47820 Housing - Fan ......ceveeniiannns esesseisaesee et naa e anenar ey 1
5 102500 Screw - Pan hd 10- 2 x 1/2 in. lg .......... e, 1
6 102762 Screw - Hex hd 10-24 x 1/2 B A R AL TETER TR RTRER: 1
7 101194 Washer - Lock ... ... iien e st eserreaaan e e 3
8 100002 Washer - NO. 10 .. vue et eeeinsrosrrrsassinsansssrsrarsrasrorenses 2
9 48936 Cover Assembly - Spark PlUE . .vvvarraerorstrionerionaicneeesoneas 1
10 47831 Shroud - Cylinder .........c0000s e sreesieresiecaraanaara et neuns i
11 48588 . Nameplate . .uverievrrssasnarsrasestssrsarasasrsssrrisesaccss 1
12 47811 . Nameplate ............ e 1
13 100732 Scerew - Hex hd 1/4-20 X 5/8in. lg.......veov e 2
14 100005 Washer ....vcvririinersosnsnorsrares eeerretrian e eraanany . 2
15 101982 Screw - Hex hd 1/4-20x 1in. Ig. ...ovuvnens Cereeies e sinaaes 4
16 100311 Washer ..cvrevsiiennannrnrasans e sereteteesieseaanenaen e : 4
17 47803 Bottom Cover - Crankcase........ hesesaaneserrrassrasararaay 1
18 48909A Gasket - Crankcase bottom o .. vveii e i vt rnsarsecoersorssonscunanss 1
19 13598 Stack Assy - Carburetor intake ,...cvvvivers B 2
20 100050 . Screw - Fil hd 10-32x 3/8in. 1g. ....co.nn feesesase et 4
21 100240 . Lockwasher ~ #10 .........covvnnen 4
22 58159 CliP tieieireinncnraniannennss teieriers Cereeri st ar sy 1
23 47793 Rod - Throttle 11nk ............................................... 1
24 47794 Rod - Throttle connecting ... cvvemniiii ittt snrsnreaioraruns 1
25 105595 Pin - Cotter ........ovuvuus fearas e riireEreree es b se et 1
26 110106 Washer ... .iiiieinernrnnvennes e eberrane e [P ieeaen e 2
27 47792 Bushing - NYLOn . ovvetviiniisaronrsrssrtntonsrnoresscaarosssasons 1
28 47789 Shaft ASSY sevivenronrssnsransssansrsassbonrsosnassaasstsrrarsrsss 1
29 100249 Nut - Hex 1/4-28 ....... reaan R T T T 4
N 30 100153 Washer - Lock 1/ in. . ....o.cviurernnreanns Ceeeeasanaans 4
e 31 47787 Gasket - DUal CATBUTELOT .. u.vsevnnsvareaneeennriiorssssnrrsernes 1
32 Carburetor Assy (See figure 2) ... .cvn ittt iirnerarrarsrrrrrrecens- 2
33 103464 Screw - Hex hd 10-24 x 3/4 in. Ig. (SEMS) ....0ivrriivrrrnnronnnnns 2
34 102290 Screw - Hex hd 10-24 x 1-1/8in. Ig. c. . veriveinrncnnrnrennransnsns 2
47732 Manifold and Reed AsSY .. .vuivurrrrvrannancatoiosssesssssrtanrnnranas 1
a5 47733 . Adapter Assy - Carburetor .. ...covi it iiiiiriiiiatierarananens 1
36 48611 . . Stud - Carburetor ....... rreseaeetesata bt 4
37 471774 . . Gasket - Adapter-to-block ....vvvu, ey 1
38 47731 . Block Assy - Reed valve ..........c0000uns hererestsraaartaenna 1
39 104476 . . Screw-HexhdB8-32x5/161in.1g. ....cvvvireniieranrnnnans . 4
40 47170 . . ) R ) < I 2
41 4771713 . . Guard - Reed VAIVE ..ot vt evnt i et orsrccacoraarsonanasnnes 2
42 47771 . . Valve - Reed .. ..o ieeirrastnrssnansssransvsssssnsasssnsssen 2
43 ATTT2A . Gasket - Block-to-manifold ......... . s iiiiiiarratsenaensns 1
44 103464 . Screw - 10-24 x 3/4 in. 1g. (SEMS) ....uci.iiiinnnenrcrrcarannss 4
45 47777 . Body - Maniiold ..,....... e sesasermea vk e iy 1
46 48516 Gasket - Manifold~to-crankcase .......coceevveareverritirvssarsssey 1
47 102388 Screw - Hex hd 10-24 x 5/8 in. 18, ..........cevvnn. Ceaasaaan ereen 2
48 103100 Washer - Lock .......... i viinranrens et e re ety 2
49 48609 Header - Exhaust......cvvvvviernns et ereearrre st 1
50 Powerhead Assy (Seefigure 3) .. ..o iiiiiiirerecrsasnstiraiiinss 1
\’.
447818



)

FARA MO, @ BHE5-952-6HE4 Jan. 19 2682 W3129AM  Po

Figure 3. Powerhead Assembly
147818

3-63(D



FrROM :

FARx MO, @ BE3-952-6HEd Jan. 19 26082 @3:38AM  PY

FIGURE 3. POWERHEAD ASSEMBLY

MC70

Index Part Units
No. Number Nomenelature Per Assy
1 103746 Nut - Hex 3/8-24 ..... T T 1
2 103879 Key - Woodruff ..... R T I L 1
3 101965 Screw - Fil hd 10-24 x 7/8 1n lg (SEMS) ....... P Cerernaens 2
4 100003 Washer ...oevsveensses herreseeann Ceeaawr e charerieanns cereen 2
5 51253 Retainer - Coil ........... e e rde e e reeaas ceraas 2
6 51251 Lamination Assy - Coil ........ ierreestarienreraaren sy feeeeseans 1
55949A Coil and Terminal ASSY ...ceevevonnvnvirarvsarsrrnnacsrrtasacosens 1
7 101883 Wire Assy - Ground ... ..eceravrarrrertnnran. 1
8 55617 Nipple - Spark plug wire ...ovsasrvsnsirsrerrscanens, 1
9 52547 Wire ASSY - Spark PIIE ...vovsvasrtasnnsrroseesrnsranssnsnsnnss 1
10 55060 Boot - Spark plug .....ce0vevenn cerens bestistesessssssanans 1
11 55061 Connector - Spark plug wire ....erveeneairiiieraiieansnsns 1
12 Coil ASSy..ocvuvnrrnnn {Order Coil and Terminal Assy #56048A) 1
13 SparkPlug-14mm ............. CetrenmEvebsas et nnna e e 1
14 101179 Nut - Hex 7/16 ... vevnvn.. e eimeveseratsacttir et 1
15 101270 Washer - Special ..... hrateeriaresinne heeseratr s brean e 1
16 4BT85A FIyWhEel ASSY vvesvarsrrortrsasararsrscssassssesansisessses 1
17 103879 Key - Woodruff . ...uiurisrivnnesisanornssseranssrsraararesruassnnes 1
18 47810 Pin - Piston ....coviiiuviinnnnrns Meaesesisitena s et et e 1
47813 Piston Assy - Standard ssze ......................... beesrsinasanas i
19 58699A Ring Set - Standard size .........co0vienenanes Cer et ea e e 1
20 110107 Bearing - Needle .............000 Weereereret sttt ase s 1
21 110108 Bearing - Needle (closed end) ......oceeiernocamecnraasncnsaosass 1
22 PiStOn . .usevecesctisossnanasnsnens (Order Piston Assy #47813) 1
23 47832 Connecting ROd AS8Y .. ..iviivraaranrnnnss et iceretruncenneranone 1
24 47819 Screw - Socket hd 10-32 X 5/B i, 1€, sevsrervrvivncrcnancronens 2
25 102742 . Roller - Needle ............ e medsbesesrerrerertaanren R a by 24
26 102783 Serew - Hex hd 10-24 X 378 in. 1. vevvreieriivnunurennnannoranscan 2
27 36388 Plate - LOCK v vivvenensninencenns crarasanaesras e srarr e 1
28 57815 Strap - Sal ...iiiiiarirri et ra e et asa e r e s 1
29 50664 Seal - Breaker BOX drain o .ovviireveesncnarenssrrrstnsesssssssansases 1
30 102763 Screw - Hex hd 10-24 x 3/4 in. Ig. ...cevurenonncrsnnssnrnennncanass 4
31 55977 Clip - Breaker DOX COVEE . cuuivurrrnracnnrasraccacnnaoostasssnsssns 2
32 557668 Cover and Gasket Assy - Breaker box ......eeiiiirerenvareeraanas 1
47801 Crankcase Cover Assy - Complete ,...... ceerrearrarrearaneasane et 1
33 104230 Speednut......covienenena. ciseaase CesiivesaTsRErTER s aeEaa 1
34 54184 Winer - Fell cuverrireiirrrrtssassasasassernnnrosssssnsansonns 1
35 11065 Screw - Fil hd 8-32 X 3/8 in. lg (SEMS) ........................ 1
38 57829 Clamp - Ignition Wire ... .. iiivinisnarerrsrentcssstaiosassnons 1
an 100955 Nut - Hex 8-32 .. ..evinrnrannns 1
38 100080 Washer - Plain #8 .. .. i e tnresnnscsreerrassrosanrsonnees 1
a9 50074 CONdENnSer cvveyereiirssarrasnsnranssnns et sesvsraran e 1
40 103748 Screw - Hex hd 8 32x 1/2 in, lg e eerevetata st 1
41 57766 Wire Assy - Primary ... ...cvous C s eentraansare A sy 1
42 55782 Ingulator .......ccovivnivinens s asersarareeaens 1
43 57769 Insulator - Ignition SCrew .....ceeeiiernnvrrcenerrrrarstssisness 1
44 57TT0A Insulator - Breaker Spring ....ceeeicvrvneerantisanssscansesoas 1
45 104553 Washer - Lok #8 ... ittt iniiiarsrarrnotsoresosrsasnsonns 1
46 104551 Nut - Hex 8-32 .. ............... i rsseeererst s eae e rennaas 1
47 104733 Screw - 8-32x 1/2 in. 1g. (SEMS) .............................. 2
48 557T78C Washer - Special ......... e et eseteme s 1
49 104733 Screw - 8-32x 1/2 in. lg. (SEMS) Ceeseanens aeeran 1
50 57767A Lockplate............. . vedeas e eases Cierrrrsaer e e 1
51 5TT65A Breaker ASSY .....iviiericiianiiians eretre e e e e 1
47816 Cover Assy - CrankCasSe .. .eeecceieiiorarseonrsrsorasnsssnonnns 1
52 101326 Nut - Hex 10-24 ............ eeereens e i teseas et 1
53 57898 Seal - Oil. ... ...t ittt onnarerarersanttatetassancaanansn 1
54 57887 L e 1 N 1
55 Cover - Crankecase .,.(Order Crankcase Cover Assy #47861A) 1
56 51240 Gasket - COvVer ...iiieaann ot ee s remerentte sttt e e 1
This list continued on page 8
147818
3-63(D



FROM = FR< NO. @ BA3-952-5884 Jan., 19 2882 A3:38AM  P3

C
MC70 FIGURE 3. POWERHEAD ASSEMBLY-—{CONT)

Index Part Units

No. Number Nomenclature Per Assy
'\ 57 100824 Bearing - Ball ................ s rienr e Bt st 1
S 58 104490 Bearing - Ball .......o0vvienen e e b e it e is e et aa s 1
59 477798 Crankshaft .............. Cedeiaanes teveesaanan Cereeann feremeiane. 1
47795 Cylinder and Crankcase Assy ........ ettt ettt 1
60 101328 , Nut - Hex 10-24 .., ...0vc0vss ceesinarenens rerasresesarensneaann 8
61 28053 . Retainer - Nut «.o.vvenerornnross b edeattarsresisan et rareaua 2
62 13556A . Retalner ~Nut ,isserserrasacrrissrssnsrsnns trerres s reniann 6
63 101143 . Nut - HEX 10-24 . ovivvonrvrntvarressstaessisrverssnssresensnna 6
64 104486 . Seal - Oil..vveiiieneirnrannnnssennn Needanirerasareatatatiennn 1
65 . Cylinder and Crankcase .......... (Order Cylinder and Crankcase 1

Assy #47795)

OVERSIZE PISTON ASSEMBLY

47814 Piston Assy - 0.010 inch overgize
58831 . Ring Set - 0.010 inch oversize
47829 Piston Assy - 0.020 inch oversize
47825 . Ring Set - 0,020 inch oversize
47830 Piston Assy - 0,030 inch oversize
47826 . Ring Set - 0.030 inch oversize

f47818
8 363D

st



